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EiR. #HiR. RFEF
FACE PLATE, NEEDLE PLATE, THREAD TENSION

NO.| #i@ES |#E= e DESCRIPTION
PARTS NO. | QTY
1 19451 1 |@EiR FACE PLATE
2 8093 1 |EiRiEHRLC SCREW 9/64 % 40
3 10700 1 |EREROE POSITION PIN
4 3052 1 | KFEHELEDHRE SCREW 9/64 x40 L=45
5 10551 1 | RKEER= OIL GUARD
6 19452 1 |XKFH/A— TAKE-UP LEVER COVER
7 8040 2 |EKFHHA—ILHRL SCREW 9/64 X 40 L=8.0
8 15054 1 |E&HREE) THREAD GUIDE (UPPER)
9 10683 1 |E&HE ) THREAD GUIDE (MIDDLE)
10 | 19510 4 |EHEEHRL SCREW 9/64 x40 L=65
11 10759-A 1 |ERENT) THREAD GUIDE (LOWER)
12 10760 1 | EHREZILR THREAD GUIDE FELT
13 | 19421C-A| 1 |FAFIREE)(P1.4) TENSION BRACKET COMPLETE (®1.4)
14 | 19421 1 |FFik TENSION BRACKET
15| 19511 1 |RATFE TENSION STUD
16 [ 10791 1 |fFRE> TENSION BRACKET PIN
17 | 19531 2 |FAFm THREAD DISC
18 | 19532 1 |H—M TENSION RELEASE WASHER
19 | 19533 1 [iREXTY T (D1.4) TENSION SPRING (P 1.4)
20 | 28206 1 |B—LyhkRbysi— TENSION THUMB NUT STOPPER
21 19513 1 |[B—LybkFuk TENSION THUMB NUT
22 | 10793 1 |RDIDHEEL TENSION RELEASE PLUNGER
23 | 10678 1 |2 55HIR TENSION RELEASE LEVER
24 | 19422 2 | EHIERL SCREW 9/64 X 40
25 | 19512 1 |RiAFE THREAD CONTROLLER STUD
26 | 10689 1 |&RSIERTT THREAD CONTROLLER SPRING
27 | 10694 1 |Z&m THREAD CONTROLLER DISC
28 | B118319 | 1 |“EMmMitHHL SCREW 3/32 x 56 L=6.0
29 | 19534 1 |O—LykFvybk TENSION THUMB NUT
30 | 10690 1 | A% THREAD CONTROLLER SPRING STOP
31 8100 1 | AT ZiEHRL SCREW 9/64 x40 L=6.5
32| 19518 1 |RAFELEDRLC SCREW 11/64 X 40 L=14.0
33 15062 1 | K&%E THREAD RETAINER
34| 18085 1 |fFHRLEHRL SCREW 11/64 % 40 L=8.5
35| 19501 1 |2 5HE TENSION RELEASE LEVER ROD
36 | 18030-S | 1 |#H& NEEDLE PLATE
37| 6031-02 2 |#iRibsH L SCREW 11/64 x40 L=9.0
38 18032C 1 [ARGER) BED SLIDE COMPLETE
39 | 6034 1 |[AREIER BED SLIDE SPRING
40 | 6035 2 [AREERLEDHRE SCREW 3/32 %56 L=2.7
41 18495 1 |EHBIER EDGE GUIDE PLATE
42 | 37254 2 [EHEHEHRLE SCREW M4x0.7 L=8.0
43 | 19455 1 |LEi#R ARM CAP
44 10703 1 [ ERIETY v— WASHER
45 12384 1 | ERERL SCREW 3/16x32
46 | 10709 1 |fiits SPOOL PIN SCREW 7/32 %32
47 | 30046 1 |7—Rg1EHHRL EARTH WIRE SCREW M4 X0.7 L=4.0
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ARM SHAFT, THREAD TEKE-UP LEVER




L& RATE R
ARM SHAFT, THREAD TAKE-UP LEVER

NO.| &S = g DESCRIPTION
PARTS NO. | QTY
1 8009 1 | KEFEE IESHHRL SCREW 15/64 %28 L=1.5
2 10724 1 |XFEVHS 6X6%x180 OILING WICK
3 18003C 1 |RKFEGED THREAD TAKE-UP LEVER COMPLETE
4 10527 1 | XFES TAKE-UP LEVER HINGE STUD
5 18003 1 | X% THREAD TAKE-UP LEVER
6 10528 1 |#ES329 NEEDLE BAR CONNECTING LINK
7 15026 1 |RKFifa= TAKE-UP LEVER DRIVING STUD
8 10728 1 | RFFEEHS 6X6x%25 OILING WICK
9 19504 1 | Eé#hizal OIL PACKING STOP SCREW 5/16 % 28 L=6.0
10| 10724 1| L3k 6x 6% 180 OILING WICK
11 10726 1 |$HESSOE R 6 X6 %50 OILING WICK
12 | 10523 1 |#HEISIEY NEEDLE BAR CONNECTING LINK STUD
13 | 19418 1 |#HESSUIE IEHRALGE) SCREW 1/4%28 =45
14 | 19417 1 |#EIS I IEHREE) SCREW 1/4%28 L=6.5
15 [ 19414 1 |95 avhh NEEDLE BAR CRANK
16 | 19416 1 |ikHAl SET SCREW 1/4x 28 L=14.0
17| 19415 1 [rERHRL POSITION SCREW 1/4 x 28 .=20.0
18 | 10563 1 | E$ARILENDT Vv ry— WASHER
19 | 18006 1 | E#ARILGED ARM SHAFT BUSHING (FRONT)
20| 1786 1 | E#A%ILENDLES L SCREW 15/64 % 28 L=12.0
21 10725 1 | E#ARILENTTILE OILING FELT
22 | 18486 1 |9z EFTHA LIFTING ECCENTRIC
23| 19508 2 |thifz ETFThLIESHRLE SCREW 1/4 x40 =55
24 18008 1 | E#gARIL(PR) ARM SHAFT BUSHING (MIDDLE)
25| 10579 1 | EA2IL(FR)IEHRL SCREW 15/64 x 28 1L.=20.0
26 | 10725 1 | EEA2IL(FRE)TIILE OILING FELT
27 | 19506 1 | EEHS— ARM SHAFT BUSHING COLLAR
28 | 23637 2 | E#@HhS—ikhhl SCREW 1/4x28 L=15
29 | 19503 1 | k& . |ARM SHAFT
30 | 19521 1 |EYLETFTHA FEED LIFTING CAM
31 10827 2 |EYLETHLIEDRL SCREW 1/4 %40 L=75
32 | 19528C 1 [EYHLGEE FEED DRIVING ECCENTRIC COMPLETE
33| 23637 2 |EYhLiEHRE SCREW 1/4%28 L=75
34| 17041 1 [=ZXYo52T)Lk OILING FELT
35| 10723 1 |[=XY97I)VHBZ OILING FELT RETAINER
36 | 17017C 1 | E#Fv—Halft ARM SHAFT GEAR (SPIRAL) COMPLETE
37| 17018 1 [Mz@RsHil POSITION SCREW 1/4 x40 L=8.0
38| 17019 1 |iE&HHhl SET SCREW 1/4 x40 L=1.5
39 | 17015C 1 |[Fv—hi—tyhLb) GEAR COVER COMPLETE (UPPER)
40 | 17016 2 | FVY—hA—(D&EHRL SET SCREW 9/64 x 40 L=10.0
41 17013 1 | E#A2IL(EE) ARM SHAFT BUSHING (REAR)
42 | 10579 1 | EE#AZIL(E) LS SCREW 15/64 % 28 L=20.0
43 | 13081 1 | E#AZILE)TITILE OILING FELT
44 | 18470 1 |F—y— BALANCE WHEEL
45 10576 1 |rE#RoHfl POSITION SCREW 15/64 %28 L=21.0
46 | 10579 1 [ikHRL SET SCREW 15/64 x 28 L=20.0
47 | 19505 1 |7—y—8LAl SCREW 3/32%28 L=11.0
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NEEDLE BAR, NEEDLE BAR ROCK FRAME




st BHELE
NEEDLE BAR, NEEDLE BAR ROCK FRAME

NO.| #&ES o ahf DESCRIPTION
PARTS NO. | QTY
1 10557 1 |[{DFEEK) LIFTING BELL CRANK LINK
2 19509 1 K= LIFTING BELL CRANK
3 10556 1 |[KOFELEUN PRESSER BAR CONNECTING LINK
4 10728 1 [KDOZFEEEC)BE 6X6 %25 OILING WICK
5 10728 1 |z RS 6X6x25 OILING WICK
6 19517 1 |PHIERELLL SCREW 5/16x 28 L=16.0
7 10553-A 1 | AT VIBRATING PRESSER BAR EXTENSION
8 10554 1 |hiZZTYT PRESSER BAR EXTENSION SPRING
9 34713 1 |z iE VIBRATING PRESSER BAR
10| 19412C 1 [P HZ GEM) (U4 VIBRATING PRESSER FOOT COMPLETE
11 17104 1 [ FHRC PINGH SCREW 11/64 % 40 L=6.0
12 1 19515 1 [HEEsE Rl HINGE SCREW 1/4 x 28
13| 19516 1 |[#E#E Rk NUT 1/4x28
14 | 19514 1 |4 LIFTING ROCK SHAFT
15 10514 2 |tEEARIL LIFTING ROCK SHAFT BUSHING
16 | 19420 1 | EFAHLEEZSFERRLC PINCH SCREW 1/4 %28 L=16.0
17| 19419 1 | ETFThLEHEELSE CONNECTING CRANK
18 | 10775 1 | EBEFovFERL HINGE SCREW 7/32x 32
19| 12136 1 | EEEOvFERRLT v v— WASHER
20 | 10774 1 | EBEEOvE AT CONNECTING COLLAR
21| 17114 1 | EBEFEOVFERRC v NUT 7/32x32
22 | 18458 1 | EEfFEOvF LIFTING ECCENTRIC CONNECTION
23 | 37215 1 | EEFEOYFER L YTy +— |WASHER
24 | 17041 1 | EE&EDOVETIILE OILING FELT
25 | 100446 1 |#EELEEV SR SCREW 15/64 % 28 1.=8.8
26 | 34712 1 |$HEXEEY HINGE STUD
271 17611 1 |#ELE NEEDLE BAR ROCK FRAME
28 | 37134 1 |&HEEREHRC PINCH SCREW M4 x0.7 L=10.0
29 | 19426 1 |&HEEfaE NEEDLE BAR CONNECTING STUD
30 | 19429 1 |#HEREHS 12x12%30 OILING WICK
31| 34723 1 45— POSITION BRACKET
32| 37134 2 (A —ikHhl SCREW M4x0.7 L=10.0
33 | 30078 2 M7 —ikTviv— WASHER
34| 19413 1 |§tHE NEEDLE BAR
35| 6035 1 |&HELRBESHRL SCREW 3/32x56 L=2.7
36 | B140553 1 |#iEHRl SCREW 1/8x40 L=4.5
37| 10533 1 |[$HEERE NEEDLE BAR THREAD GUIDE
38 | Noi122 1 |& DPX17 #22 NEEDLE DPX17 #22
39 | 11876C 1 | EEYEREGRD SLIDE BLOCK COMPLETE
40 | 11877 1 | EXYERE SLIDE BLOCK
41 11876 1 | EEYEFEE L HINGE SCREW 7/32% 32
42 | 10581 1 | EREYSEE RCiEHRL SCREW 7/32x32 L=7.0
43 | 17048 1 | kXY NEEDLE BAR ROCK FRAME ROCK SHAFT
44 | 6026-02 1 [EFEOvFERCH vk NUT 9/32x 28
45 19409 1 & CONNECTION
46 | 18017 1 |EEOvF CONNECTION ROD
47 | 18018 1 |EFOvFERL HINGE SCREW 9/32x 28
48 | 19408 1 EEHERC PINCH SCREW 1/4x28 L=17.5
49 | 34722 1 [IRhiEBE VIBRATING PRESSER BAR BLOCK
50 | 34721 1 |[{R4ibiR VIBRATING PRESSER BAR BLOCK GUIDE
51| 8100 2 [{EhiiitsHnal SCREW 9/64 X 40 L=6.5
52 | 10728 1 |#HELXEE B 6x6x%x25

OILING WICK




A SRR
PRESSER BAR, LIFTING PRESSER FOOT




A4 MR
PRESSER BAR, LIFTING PRESSER FOOT

NO.| &S |#E S DESCRIPTION
PARTS NO. | QTY
1 28043 1 |EAFELEOHRC SCREW M6 x 1 L=10.0
2 36729 1 | ERE PRESSER BAR POSITION GUIDE
3 19406 2 IRz IEAR)LIEHRL SCREW 15/64 x 28 L=11.0
4 10538 1 [z EA2L(LE) PRESSER BAR BUSHING (UPPER)
5 35999 1 [ EERGRL SCREW M6 x 1 L=6.0
6 18478 1 |HAEEAN PRESSER BAR POSITION GUIDE BRACKET
7 19518 1 |IRZFERERHRL PINCH SCREW 11/64 % 40 L=14.0
8 34828 1 [KOFERE AL SCREW 11/64 X 40
9 18479 1 [z EfaE PRESSER BAR LIFTING BRACKET
9-1| 18479C 1 |HAEREGE) PRESSER BAR LIFTING BRACKET WITH SCREW
9-2| 18479cC | 1 |z EHEIEHL2440) PRESSER BAR LIFTING BRACKET WITH SCREWS
10 | 10547 1 |IBA#%EETiRER SPRING
11 10546-A 1 (R IERETIR TENSION RELEASE SLIDE
12 10659 1 |z EfL/— PRESSER BAR LIFTER
13 19405 1 |L/i—ErRl HINGE SCREW 3/16 x 32
14 | 10539-A 1 | EAZIL(T) PRESSER BAR BUSHING (LOWER)
15 18477 1 |z PRESSER BAR
16 | 10796 1 [ RZ LIFTING PRESSER FOOT
17 | 18483 1 SRR IESHH0 SCREW 9/64 x 40 L=9.0
18| 19403 1 |BiEdHhl HINGE SCREW 1/4 % 28
19 | 18080 113 KNEE LIFTER LIFTING LEVER
20 | 10548-A 1 [(RAFERERNES BRACKET GUIDE BLOCK
21 19408 1 R &1EHHRL PINCH SCREW 1/4x28 L=17.5
22 | 15111 1 liIRhiEBEY PIN
23 | 36026 1 A EXRIEAR PRESSER BAR SPRING
24 | 19519 1 | XKikIEhAEESRL PRESSER BAR SPRING REGULATING SCREW 1/4 x 28
25 | 19404 1 | KiiEhz2h0 PRESSER BAR SPRING SUPPORT SCREW 1/4 % 28
26 | 6384 1 |RYEELERLL HINGE SCREW 15/64 X 28
27 | 6359-A 1 |RYERLDE LIFTING LEVER CONNECTING ROD JOINT
28 | 6360 2 |RYEFvk NUT 3/16 x 32
29 | 18081 1 |RYE LIFTING LEVER CONNECGTING ROD
30 | 18862 1 [ Riatvhk KNEE LIFTER BELL CRANK COMPLETE
31 | 18085 2 |[KiaiEHRL SCREW 11/64 x 40 L=8.5
32 | 34717 1 KDFEARHT— LIFTING BELL CRANK GUIDE COLLAR
33| 34718 1 [KOFENE LIFTING BELL CRANK GUIDE BLOCK
34| 34719 1 [KOFENIR LIFTING BELL CRANK GUIDE PLATE
35 | 16287 2 [KOFEANENET Y vy—  |WASHER
36 | 30601 2 |[KOFEREIEHRLE SCREW M5 X 0.8 L=10.0
37 | 34720 2 [KOFEEARRIEHRL SCREW M6 x 1 L=12.0
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FEED MECHANISM




TEYER
FEED MECHANISM

NO.| Bi@&ES |#= ERES DESCRIPTION
PARTS NO. | QTY
1 18523 1 [EYER A2 )L(FD FEED ROCK SHAFT BUSHING (FRONT)
2 8009 1 |[lE&h+al SCREW 15/64x28 L=7.5
3 18065 2 |FEYBFERC PINCH SCREW M5x0.8 L=14.0
4 18694 1 Y FEED ROCK SHAFT BASE
5 18696 1 |EYEESE FEED BASE SUPPORTING PIN
6 31094 1 EYVEEFEC LD "E” RING
7 18061 1 |3V FEED ROCK SHAFT
8 18702 1 pEYE AR () FEED ROCK SHAFT BUSHING (REAR)
9 8009 1 |ikHRC SCREW 15/64 % 28 L=17.5
10 | 19526 1 |ZEYLEE FEED BASE
1" 19535 1 |[ZEYEERE FEED BAR SLIDE BLOCK
12 19529 1 | EZYVEEHEEES SLIDE BLOCK PIN
13| 19530 1 | EYEEHETYv— WASHER
14 | 50230 1 [EYLEELEDHAL SCREW 3/16 %32 L=5.0
15 | 18031 1 |EUSE FEED DOG
16 | 19525 2 [1EHHL SCREW 1/8 X 40 L=6.0
17 18122 1 [ZxXOyk FEED FORKED CONNECTION
18 | 18121 1 |ZXOvF#Edal HINGE SCREW M3 X 0.5
19 | 4211 2 | ZXOvF#HRaCFHybUn NUT M3 x0.5 (SMALL)
20 | 18014 1 | ZXAavrFE AL HINGE SCREW 9/32 % 28
21 17207 1 | ARy FEED CONNECTING LINK
22 | 8105 1 [Z=XOvkFEREF vk NUT 9/32x28
23 19527 1 | FEYEHZHEEER) FEED ROCK SHAFT CRANK (REAR)
24 18015 1 | ZXOyFERLE HINGE SCREW 9/32 % 28
25 8105 1 | ZXavrFERLC vk NUT 9/32x28
26 | 31021 1 EYEIZHFEER) Ffal PINCH SCREW M6 x 1 L=16.0
27 17095 1 | EVEE ik &His “E” RING
28 | 18539 1 [ZEYVE=5FE)IE AL HINGE SCREW M6 X 1
29 18540 1 |EYE#E  hCT v vr— WASHER
30 | 10599 1 | EYEESFEE) E R LT v v—|WASHER
31 11412 1 [EYV#E5E#E) E R vk NUT M6 X1
32 | 18490 1 | ETFEVENESE RETAINING RING
33| 18489 1 | ETFEYERARILED FEED LIFTING ROCK SHAFT BUSHING (FRONT)
34 8009 1 |ksHHl SCREW 15/64 %28 L=7.5
35 | 18492 1 | EFEYE#ESFEGD FEED LIFTING CRANK (FRONT)
36 | 30066 1 | ETFEYESEZH5E@DERL PINCH SCREW M5x% 0.8 L=12.0
37 18488 1 | ETF&EYEh FEED LIFTING ROCK SHAFT
38 | 18489 1 | ETFEYVEARIL(E) FEED LIFTING ROCK SHAFT BUSHING (REAR)
39 | 8009 1 |iEHHl SCREW 15/64 % 28 L=7.5
40 | 18021 1 |ETFOvk CRANK CONNECTING ROD
41 17041 1 | EFOYREZILE OILING FELT
42 | 10723 1 | EFOYRZIILMRR RETAINER
43 18493 1 | ETFEVEELEER FEED LIFTING CRANK (REAR)
44 | 18018 1 | ETFEYEOYRELL HINGE SCREW 9/32 x 28
45 | 8105 1 | ETFREYVEOvFERLTvE NUT 9/32 %28
46 | 18065 1 | ETFEYVEZ5FE &R PINCH SCREW M5 X 0.8 L=14.0
47 18491 1 | ETFEY#HS— LIFTING SHAFT COLLAR
48 19508 2 |iEHHL SCREW 1/4 x40 L=5.5
49 | 19526C 1 [EYLEE () FEED BASE COMPLETE
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